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ANALGESIC – NON NARC
Acetaminophen tab 325mg, 500mg, 80mg chew; 100mg/ml drops; 160/5ml susp; supp: 120mg, 325mg, 650mg supp

Aspirin tab 325mg, 325mg EC, 975mg SR, 81mg chew;  300mg supp

Fioricet  tab

Tramadol (Ultram) tab 50mg

ANALGESIC – NARC/CONTROLLED

**Codeine tab 15mg, 30mg, 15mg/5ml oral solution

*Darvocet-N-100 tab

**Fentanyl (Duragesic) patches

* Fiorinal tab

**Hydromorphone (Dilaudid) tab 2mg

*Lortab 7.5/500, 10/500 tab

**Meperidine (Demerol) 50mg tab (limit of 30 tablets per prescription)
**Methadone (Dolophine) tab 5mg, 10mg

**Morphine: 10mg/5ml, 20mg/ml; MS Contin tab 15, 30, 60, 100, 200mg; MSIR tab 15, 30mg

**Oxycodone 5mg tab

**Percocet (oxycoxdone/APAP) 5mg/325mg tabs

*Propoxyphene (Darvon) caps 65mg

*Tylenol #3 tabs; elixir

**Tylox cap

*Vicodin 5/500 tab

ANALGESIC – NSAID

Diflunisal (Dolobid) tab 500mg

Flurbiprofen (Ansaid) tab 100mg

Ibuprofen (Motrin) tab 400mg, 600mg, 800mg; 100mg/5ml

Indomethacin (Indocin) cap 25mg, 75mg SR; 50mg supp

Meloxicam (Mobic) tablets 

Naproxen (Naprosyn) tab 250/275/375/500/550 mg tab; 125/5ml

Oxaprozin (Daypro) 600mg tabs

Piroxicam (Feldene) cap 20mg

Salsalate tab 750mg

Sulindac (Clinoril) tab 200mg

Tolmetin (Tolectin) DS cap 400mg

ANTI-CONVULSANT

Tegretol Brand 100mg chew, 200mg tab; 100mg/5ml susp

*Clonazepam (Klonopin) tab 0.5mg, 2mg

Divalproex (Depakote) EC tab 125mg, 250mg; 125mg sprinkle, ER tab 500mg

Ethosuximide cap 250mg; 250/5ml

Gabapentin (Neurontin) cap 100mg, 300mg, 400mg

Tab- 600mg, 800mg, 250mg/5ml oral solution

Lamotrigine (Lamictal) tab 25mg, 100mg, 150mg, 200mg

*Mephobarbital (Mebaral) tab 32mg

Oxcarbazepine (Trileptal) 150mg, 300mg, 600mg tablets

*Phenobarbital tab 15mg, 30mg, 20mg/5ml

Dilantin Brand 50mg chew, 100mg cap; 125mg/5ml

Primidone (Mysoline) tab 50mg, 250mg; 250/5ml

Topiramate (Topamax) tab 25mg, 100mg, 200mg

Valproic Acid (Depakene) 250/5ml

ANTI-EMETICS

Meclizine (Antivert) tab 12.5mg, 25mg

Ondansetron (Zofran) tab 4mg, 8mg

Phosphorolated carbohydrate (Emetrol)

Prochlorperazine (Compazine) tab 5mg; cap 15mg;  25mg supp

Promethazine (Phenergan) tab 25mg; supp 12.5mg, 25mg

Trimethobenzamide (Tigan) supp 200mg

ANTI-GOUT

Allopurinol (Zyloprim) tab 100mg, 300mg

Colchicine tab 0.6mg

Probenecid tab 500mg

ANTI-INFECTIVES

Antibacterials

Amoxicillin cap 250mg, 500mg; chew: 125mg, 250mg;  susp: 125mg/5ml, 250mg/5ml, 200mg/5ml, 400mg/5ml (875mg tablet is NOT stocked)

Augmentin tab 500mg (875mg tablet is NOT stocked) chew: 200mg, 400mg, 
Susp: 125mg/5ml, 200mg/5ml, 250mg/5ml, 400mg/5ml, ES Suspension 600mg, XR tablet formulation

Azithromycin (Zithromax) tab 250mg; susp 100mg/5ml, 200mg/5ml

Cefadroxil (Duricef) caps, suspension

Cephalexin (Keflex) cap 250mg, 500mg; susp 125mg/5ml, 250mg/5ml

Cefdinir (Omnicef) 125mg/5ml susp ONLY

Cefpodoxime (Vantin) 100mg, 200mg tab ONLY

Cefprozil (Cefzil) 125mg/5ml, 250mg/5ml

Ciprofloxacin (Cipro) tab 250mg, 500mg, 750mg

Clarithromycin (Biaxin) tab 250mg, 500mg; XL tab 250mg, 500mg; susp 125mg/5ml, 250mg/5ml

Clindamycin (Cleocin) cap 150mg, 300mg ; soln 75mg/5ml

Co-trimoxazole (Septra, Bactrim) DS tab; susp

Dicloxacillin 250mg cap; 62.5/5ml susp

Doxycycline 100mg cap

EES 200mg chew, 400mg tabs; 200/5ml susp

Erythromycin base (Ery-Tab) tab 250mg, 500mg

Gatifloxacin (Tequin) tab 200, 400mg

Minocycline (Minocycline) cap 50mg, 100mg

Pediazole susp

Penicillin VK tab 250mg; 500mg, 250/5ml susp

Penicillin G benzathine 900,000 units/procaine 300,000 units Bicillin CR)1
Penicillin G benzathine 1.2 million units, 2.4 million units (Bicillin LA)1
  Sulfisoxazole 500/5ml susp

  Tetracycline cap 250mg; 125/5ml susp

  Trimethoprim tab 100mg

Antifungals

  Clotrimazole (Mycelex) 10mg troche

 Fluconazole (Diflucan) tab 150mg ONE DOSE for vaginal candidiasis,   100mg tabs restricted to Hem/Onc Provider ONLY

Griseofulvin (Grifulvin) susp 125mg ultramicrosize; 125/5ml microsize

Ketoconazole (Nizoral) tab 200mg

Nystatin tab; susp

Antivirals

Acyclovir (Zovirax) cap 200mg; tab 800mg, susp, NO TOPICALS

Amantadine (Symmetrel) cap 100mg

Valacyclovir (Valtrex) 500mg, 1000mg tab

Urinary tract anti-infectives, misc.

Methenamine hippurate tab 1gm

Nitrofurantoin cap 50mg, (Macrobid) 100mg, 25mg/5ml susp 

Phenazopyridine (Pyridium) tab 100mg

Urised tab

Miscellaneous

Chloroquine (Aralen) tab 500mg

Dapsone tab 25mg

Ethambutol tab 400mg

Isoniazid tab 300mg; 50mg/5ml Ser

Hydroxychloroquine (Plaquenil) tab 200mg

Mebendazole (Vermox) tab 100mg

Metronidazole (Flagyl) tab 250mg, 500mg

Primaquine tab 26.3mg

Pyrazinamide tab 500mg

Rifampin cap 300mg

Rifamate (rifampin/isoniazid)

ANTI-MIGRAINE

DHE (Migranal) nasal spray

Cafergot (ergotamine) suppositories only (not tablets)

*Midrin

Sumatriptan (Imitrex) tab 25mg, 50mg, 100mg, nasal spray, injection

Zolmitripan (Zomig) all oral formulations

ANTI-PARKINSON

Benztropine (Cogentin) tab 1mg, 2mg

Bromocriptine (Parlodel) tab 2.5mg

Pramipexole (Mirapex) tab 0.125, 0.5, 0.25, 1,  1.5mg

Ropinirole (Requip) tab 0.25, 0.5, 1, 2, 5mg

Selegiline (Eldepryl) tab 5mg

Sinemet 10/100, 25/100, 25/250,50/200CR

Trihexyphenidyl tab 2mg

CARDIOVASCULAR

Anti-arrhythmics

Amiodarone (Cordarone) tab 200mg

Disopyramide (Norpace) cap 100mg, 150mg; CR cap 100mg, 150mg

Flecainide (Tambocor) tab 100mg

Mexiletine (Mexitil) cap 150mg, 200mg

Procainamide ER tab 500mg, 1000mg

Quinidine sulfate tab 200mg, 300mg ER; gluconate tab 324mg

Sotalol (Betapace) tab 80mg, 160mg; AF 80mg, 120mg, 160mg

ACE Inhibitors / Receptor Antagonists

Captopril (Capoten) tab 12.5mg 25mg, 50mg, 100mg

Lisinopril (Zestril) tab 5mg, 10mg, 20mg 40mg

Irbesartan/HCTZ (Avalide) 150/12.5mg, 300/12.5mg tab

Irbesartan (Avapro) 75mg, 150mg, 300mg

Ramipril (Altace) cap 1.25mg, 2.5mg, 5mg, 10mg

Valsartan (Diovan) tab 40MG, 80mg, 160mg

Valsartan/HCTZ (Diovan HCT), -80/12.5mg, 160/12.5mg tab

Beta-blockers

Atenolol (Tenormin) tab 25mg, 50mg, 100mg

Carvedilol (Coreg) tab 3.125mg, 6.25mg, 12.5mg, 25mg

Labetalol tab 100mg, 200mg, 300mg
Metoprolol (Lopressor and Toprol XL) tab 50mg, 100mg

Propranolol (Inderal) tab 10mg 20mg 40mg, 80mg; LA 60mg, 80mg, 120mg, 160mg; 20mg/5ml soln

Calcium channel blockers
Amlodipine (Norvasc) tab 2.5mg, 5mg, 10mg

Diltiazem (Cardizem) tab 30mg, 60mg, 90mg; XR cap 120, 180, 240, 300, 360 

Nifedipine (Adalat) cap 10mg, 20mg; CC tab 30mg, 60mg, 90mg

Verapamil (Calan) tab 80mg; SR tab 180mg 240mg
Alpha-1A antagonists
Doxazosin (Cardura) tab 2mg, 8mg
Prazosin (Minipress) cap 1mg, 2mg, 5mg

Terazosin (Hytrin) cap 1mg 2mg, 5mg, 10mg

Tamsulosin (Flomax) cap 0.4mg

Diuretics

Acetazolamide (Diamox) tab 250mg; Sequel 500mg

Chlorthalidone tab 25mg, 50mg, 100mg

Furosemide (Lasix) tab 20mg, 40mg; 10mg/ml soln

Hydrochlorothiazide tab 25mg, 50mg

Metolazone (Zaroxolyn) tab 2.5mg, 5mg

Methazolamide ( Neptazane) tab 25mg

Spironolactone tab 25mg, 100mg
Combination

Avalide 12.5/150, 12.5/300

Diovan HCT 80/12.5,160/12.5 

Lotrel tab 2.5/10, 5/10, 5/20

Maxzide 50/75
Nitrates / Vasodilators
Isosorbide Dinitrate tab 10mg

Isosorbide Dinitrate SR cap 40mg

Isosorbide mononitrate SA 30mg, 60mg, 120mg

Nitroglycerin SL tabs 0.3mg, 0.4mg, 0.6mg

Nitroglycerin SR cap 2.5mg

Nitroglycerin 2% ointment

Nitroglycerin patch 0.2mg/hr, 0.4mg/hr, 0.6mg/hr

Nitroglycerin sublingual spray

Misc.

ASA/Dipyridamole (Aggrenox) cap

Clonidine (Catapres) tab 0.1mg, 0.2mg

Clonidine TTS 1, 2, 3

Clopidogrel (Plavix) 75mg

Digoxin tab 0.125mg 0.25mg; 0.05mg/ml elixir; caps 0.1mg, 0.2mg

Guanethidine tab 25mg
Hydralazine tab 10mg ,25mg, 50mg

Methyldopa tab 250mg, 500mg

Minoxidil tab 2.5mg, 10mg

Phenoxybenzamine cap 10mg
CHEMOTHERAPEUTIC

Azathioprine tab 50mg

Bicalutamide (Casodex) tab 50mg

Chlorambucil tab 2mg

Cyclophosphamide (Cytoxan) tab 50mg

Fluorouracil (Efudex) 5% cream

Flutamide (Eulexin) cap 125mg

Hydroxyurea (Hydrea) cap 500mg

Leucovorin tab 5mg, 25mg

Lomustine (CeeNU) cap 10mg, 40mg 100mg

Megestrol (Megace) tab 20mg, 40mg; susp 40mg/ml

Melphalan (Alkeran) tab 2mg

Mercaptopurine tab 50mg

Methotrexate tab 2.5mg, injection 

Procarbazine cap 50mg

Tamoxifen (Nolvadex) tab 10mg, 20mg

COUGH AND COLD

Antihistamines

Cetirizine (Zyrtec) 1mg/ml syrup pediatric use only

Chlorpheniramine (Chlor-Trimeton) tab 4mg, extentab 8mg, 12mg SR

Clemastine (Tavist) tab 1.34mg

Cyproheptadine (Periactin) tab 4mg; 2mg/5ml elix

Diphenhydramine (Benadryl) cap 25mg, 50mg; 12.5mg/5ml

Hydroxyzine tab 10mg, 25mg; 10mg/5ml

Loratadine (Claritin) 10mg tablet

Tripelennamine (PBZ) tab 50mg

Decongestants

Pseudoephedrine (Sudafed) tab 30mg; 30mg/5ml

Combination

Actifed tab

Atrohist pediatric

Deconamine SR

Dimetapp elixir

Drixoral

Guaifenesin 600mg/dextromethorphan 30mg SR

Guaifenesin 600mg /Pseudoephedrine 120mg SR

Robitussin DM

Rondec Drops, syr

Expectorants

Guaifenesin SR (Humibid) tab 600mg

Misc.

Benzonatate (Tessalon) perles 100mg

Cepacol lozenges

Chloraseptic spray

*Tussionex susp

DENTAL

Biotene Mouthwash

Chlorhexidine 0.12% soln

Kenalog in orabase

Lidocaine 2% viscous soln

Sodium Fluoride 1.1% Gel (Prevident)

DERM/TOPICALS

Acne preps

Benzoyl peroxide (Benzac) gel 5%, 10%; wash 5%, 10%

Isotretinoin (Accutane) cap 20mg, 40mg

Methoxsalen (Oxsoralen) cap 10mg

Tretinoin (Retin-A) cream 0.025%, 0.05%, 0.1%; 

   gel 0.025% (<35 years old)

Anti-bacterial/anti-infectives

Bacitracin

Chlorhexidine (Hibiclens) 4% soap

Chloroxine 2% shampoo

Clindamycin (Cleocin) 1% gel, soln, lotion

Erythromycin (T-Stat) 2% pads, soln

Metronidazole (Noritate) 1% topical cream

Metronidazole (Metrogel) 0.75% vaginal gel

Mupirocin oint, cream,

Neosporin oint

Polysporin oint

Povidone 5% soln, ointment

Sulfacetamide/sulfur lotion

Anti-fungals

Ciclopirox (Loprox) cream

Clotrimazole (Mycelex) 1% cream, soln

Econazole (Spectazole) 1% cream 

Ketoconazole (Nizoral) 2% cream, shampoo

Miconazole (Monistat) 2% cream

Triamcinolone/nystatin (Mycolog II) cream

Nystatin cream, ointment

Anti-parasitics

Lindane shampoo

Permethrin (Nix,Elimite) cream 5%, rinse 1%

Pyrethrins (Rid) shampoo

Psoriasis agents

Balnetar

Estar Gel

Fluocinolone (Derma Smooth/FS) 0.01% topical oil, 

shampoo 

Methoxsalen (Oxsoralen) cap 10mg

Podofilox (Condylox) 0.5% topical gel

Sebulex

Selenium (Selsun) 2.5% shampoo

Tarsum shampoo, gel

Rectal preps

Anusol supp

Anusol HC supp, cream

Dibucaine 1% oint

Hydrocortisone (Cortifoam) aerosol foam

Hydrocortisone (Cortenema) enema 100mg

ProctoCream HC

Proctofoam HC

Steroids

Amcinonide (Cyclocort) 0.1% cream, lotion, oint

Betamethasone val (Valisone) 0.1% cream, lotion,  oint 

Clobetasol  (Temovate) 0.05% cream, soln, emol cream

Desonide (DesOwen) 0.05% cream, oint , lotion

Diflorasone (Maxiflor, Psorcon) oint, cream 0.05%

Fluocinolone (Synalar) 0.01% shampoo, topical oil

Fluocinonide (Lidex) 0.05% cream, oint, gel

Flurandrenolide (Cordran) tape

Hydrocortisone 1% cream; 1% lotion, 2.5% cream

Hydrocortisone valerate (Westcort) 0.2% cream, oint

Kenalog in orabase

Triamcinolone (Kenalog) 0.1%, 0.5% cream, 0.1% oint, 0.1% aerosol     

Moisturizers

Eucerin cream

Lac Hydrin 12% cream

Cetaphil cream

Oatmeal colloid plain, oilated

Sarna lotion

Urea 20% cream, 40% cream 10% lotion

White Petrolatum

Miscellaneous Topicals

Acid Mantel cream

Aluminum Chloride (Drysol)

Burrow’s powder

Calamine lotion

Lidocaine 5% oint, 2% jelly

Lidocaine/Prilocaine (Emla) cream

Melanex 3% topical solution

Pimecrolimus 1% cream (Elidel)

Salicylic Acid Plaster 40%

Salicylic Acid solution17% solution

Silver sulfadiazine (Silvadene) 1% cream

Soap free cleanser

Zinc oxide ointment

GASTROINTESTINAL

Antacids

AlternaGEL

Mylanta susp

Anti-diarrheals

Kaopectate

Loperamide (Imodium) cap 2mg

Diphenoxylate (Lomotil) tab, liquid

Anti-inflammatory (Bowel)

Mesalamine (Asacol) tab 400mg; rectal enema; supp

Sulfasalazine (Azulfidine) tab 500mg, 500mg EC-Tab

Antispasmodics/Anticholinergics

Dicyclomine (Bentyl) tabs 20mg; syr

Donnatal tab; elixir

Glycopyrrolate (Robinul) tab 1mg

Hyoscyamine (Levsinex) ext cap 0.375mg

Propantheline (Pro-Banthine) tab 15mg

Laxatives/bowel prep

Bisacodyl (Dulcolax) tab 5mg; supp 10mg

Co-Lyte

Docusate calcium (Surfak) cap 240mg

Docusate sodium (Colace) cap 100mg, soln 10mg/ml

Fleet enema regular; children’s; Mineral Oil

Fleet Phospho-Soda

Lactulose soln 10gm/15ml

Milk of Magnesia

Magnesium Citrate soln

Psyllium powder (Metamucil)

Sorbitol 70% soln

Ulcer/esophagitis

Cimetidine (Tagamet) tab 200mg, 300mg, 400mg;  300mg/5ml

Famotidine (Pepcid) tab 20mg; 40mg/5ml

Misoprostol (Cytotec) tab 100mcg, 200mcg

Lansoprazole (Prevacid) 15, 30mg

Rabeprazole (Aciphex) 20mg tablet 

Ranitidine (Zantac) tab 150mg; 15mg/ml 

Sucralfate (Carafate) tab 1gm; 1gm/10ml

Misc.

Bethanechol (Urecholine) tab 10mg 50mg

Bismuth subsalicylate (Pepto-Bismol) 

Gaviscon

Metoclopramide (Reglan) tab 10mg; 5mg/5ml

Simethicone (Mylicon) chew tab 80mg

HEMATOLOGY

Aminocaproic Acid (Amicar) tab 500mg; 25% syrup

Enoxaparin (Lovenox) inj. 30, 40, 60, 80, 100mg

Dipyridamole (Persantine) tab 25mg, 75mg

Pentoxifylline (Trental) tab 400mg

Vitamin K tab 5mg

Warfarin (Coumadin) tab 1, 2, 2.5, 3, 4, 5, 6, 7.5mg

HORMONES/ENDOCRINE

Contraceptives

Ethinyl estradiol 20mcg/levonorgestrel 0.1mg (Alesse)

Cyclessa

Depo-Provera 1ML VIAL ONLY, no prefilled syringe

Demulen 1/35

Ethinyl estradiol 30mcg/desogestrel 0.15mg (Desogen)

Estrostep FE 1/20

Loestrin Fe 1.5/30, 1.0/20

Lo-Ovral

Mircette

Norethindrone 0.35mg (Nor-QD)

Ortho-Novum (Norinyl) 7/7/7, 1/35

Ortho-Cyclen

Ortho Evra

Ortho-TriCyclen

Ortho-Tricyclen Lo

Triphasil/Tri-Levlin

Ethinyl estradiol 0.03mg/drospirenone 3mg (Yasmin)

Nuvaring (limit one on initial fill if never on prior, then 3 per refill)

Plan B

Reproductive Hormones

Chorionic Gonadotropin inj. 10,000 units

Clomiphene  (Clomid) tab 50mg

Conj. estrogen (Premarin) tab 0.3, 0.625, 0.9mg, 1.25mg;

 vag. cr.

Esterified Estrogens & methyltestosterone (Estratest) tabs

Esterified Estrogens (Menest, Estratab) 0.625mg

Estradiol (Climara) patch 0.025, 0.05, 0.075, 0.1mg

Estradiol (Esclim) patch all strengths

Estradiol vaginal tablet (Vagifem)

Estring vaginal ring 2mg

Medroxyprogesterone tab 2.5mg, 10mg 

Norethindrone Acetate (Aygestin)  5mg tab

Prempro 0.625/2.5mg, 0.625/5mg, 0.3/1.5mg, 0.45/1.5mg
Premphase

Progesterone vaginal supp 25mg, 50mg, 100mg

Systemic steroids

Cortisone acetate tab 5mg, 25mg

Dexamethasone (Decadron) tab 0.5mg, 0.75mg, 4mg; 0.5mg/5ml

Fludrocortisone (Florinef) tab 0.1mg

Hydrocortisone (Cortef) tab 5mg, 20mg

Methylprednisolone (Medrol) 4mg, 16mg; 4mg dosepak

Prednisone (Deltasone) tab 1mg, 5mg, 10mg, 20mg, 50mg

Prednisolone (Prelone) 15mg/5ml, 5mg/5ml syr-

Thyroid/Anti-thyroid

Levothyroxine (Synthroid) tab 25, 50, 75, 88, 100, 112, 125, 137, 150, 175, 200, 300mcg

Liothyronine (Cytomel) tab 5mcg, 25mcg

Methimazole (Tapazole) tab  5 mg, 10mg

Propylthiouracil (PTU) tab 50mg

Misc. Hormones, Etc

Alendronate (Fosamax) tab 5mg, 10mg, 35mg, 70mg

Calcitriol (Rocaltrol) cap 0.25mg, 0.5mg

Danazol (Danocrine) cap 50mg, 200mg

Methylergonovine (Methergine) tab 0.2mg

Raloxifene (Evista) 60mg tab

HYPOGLYCEMICS

Acarbose (Precose) tab 50mg, 100mg

Glimepiride (Amaryl) tab 1mg, 2mg, 4mg

Glipizide (Glucotrol) tab 5mg, 10mg

Glyburide (Glynase Micronized) tab 1.5mg, 3mg

Glyburide  (Diabeta/Micronase) 2.5mg, 5mg

Glybur/Metfor (Glucovance) 1.25/250, 2.5/500, 5/500

Metformin (Glucophage) tab 500mg, 850mg, 1000mg;  500mg XR

  Insulin:  Novolin R, NPH, Lente, Ultra Lente, 70/30

  Insulin Glargine (Lantus), insulin aspart (Novolog)

  Rosiglitazone (Avandia) tab 2mg, 4mg, 8mg

  Rosiglitazone/metformin (Avandamet) all strengths

Misc./supplies

Alcohol pads

Glucagon Emergency kit

  Glucometer Strips: Accu-Check, Advantage,Comfort Curve, Chemstrips BG II, OneTouch, Precision QID, Xtra

Glucose tablets

Ketostix

Lancets, Vitalet

Syringes – 0.3ml, 0.5ml, 1ml

HYPOLIPIDEMICS

Cholestyramine (Questran) Light powder

Colestipol (Colestid) 5gm/scoop powder; 1gm tab

Fenofiberate (TriCor) tab 54mg 160mg

Gemfibrozil (Lopid) tab 600mg

Niaspan tab starter pack; 500, 750, 1000mg

Simvastatin (Zocor) tab 5mg, 10mg, 20mg 40mg, 80mg

MUSCLE RELAXANTS

Baclofen tab 10mg

Chlorzoxazone (Parafon) tab 500mg

Cyclobenzaprine (Flexeril) tab 10mg

Dantrolene (Dantrium) cap 25mg

Methocarbamol (Robaxin) tab 500mg

Norgesic tab

NASAL PREPS

Calcitonin (Miacalcin) nasal spray

Desmopressin (DDAVP) nasal spray

Fluticasone (Flonase) nasal spray

Oxymetazoline (Afrin) 12-hour nasal spray

  Phenylephrine (Neo-Synephrine) 0.125%, 0.25%, 0.5%, 1% nasal drops

Sodium Chloride 0.9% drops

Sodium Chloride 0.65% spray 

OPTHALMICS

Anti-infectives

Ciprofloxacin (Ciloxan) 0phth soln, ophth oint

Bacitracin Ophth oint

Blephamide Ophth susp

Erythromycin Ophth oint

Gentamicin Ophth soln; oint

Maxitrol Ophth oint; susp

Neosporin Ophth soln; oint

Moxifloxacin (Vigamox) ophth soln

Polytrim Ophth soln

Sulfacetamide (Sulamyd) 10% Ophth soln; oint

Tobramycin Ophth soln

Anti-viral

Trifluridine (Viroptic) 1% Ophth soln

Vidarabine  (Vira-A) 3% Ophth oint

Allergy & Cold

Cromolyn (Crolom) 4% soln

Ketotifen (Zaditor) soln (Restricted)

Levocabastin (Livostin) soln

Lodoxamide (Alomide) soln (Restricted)

Olopatadine (Patanol) soln (Restricted)

Vasocon A

Anti-Glaucoma

Apraclonidine (Iopidine) 0.5%, 1% Ophth soln

Betaxolol (Betoptic) 0.25% Ophth susp

Bimatoprost (Lumigan) ophth susp (restricted to eye care providers only)

Brimonidine (Alphagan-P) 0.15% Ophth soln

Carbachol 3% Ophth soln

Cosopt

Dorzolamide (Trusopt) 2% Ophth soln

Latanoprost (Xalatan) 0.005% Ophth soln

Pilocarpine 1%, 2%, 4% Ophth soln; 4% gel

Timolol (Timoptic) 0.25%, 0.5% Ophth soln; 0.25, 0.5% gel 

  forming (Timoptic XE)

Mydriatics
Atropine 0.5%, 1% soln

Cyclopentolate (Cyclogyl) 1%, 2% Ophth soln

Dipivefrin (Propine) 0.1% Ophth soln

Homatropine Br 5% Ophth soln

Phenylephrine 2.5%10% Ophth soln 

Scopolamine 0.25% Ophth soln

Tropicamide (Mydriacyl) 1% Ophth soln

Steroids/NSAIDS

Dexamethasone (Maxidex)  soln (Restricted)

Fluorometholone (FML) 0.1% Ophth susp

Diclofenac (Voltaren) solution, 0.1% (5ml)

Ketorolac (Acular) soln (Restricted)

Prednisolone ac (Pred-Forte) 0.12%, 1% Ophth soln

Prednisolone phos 0.125% 1% soln

Wetting/Lubricants

Artificial Tears soln, oint

  Carboxymethylcellulose (Celluvisc) 0.5%, 1%

Duratears

Hydroxypropylcellulose (Lacrisert)  

Refresh & Refresh Plus

Sodium Chloride 5% oint, soln
OTIC 

Auralgan

Carbamide peroxide (Debrox) drops

Cortisporin otic susp

Domeboro drops

Ofloxacin 0.3% (Floxin) otic soln

Acetic acid (VoSol) 2% otic soln

VoSol HC otic soln

PSYCHOTHERAPEUTIC

Antidepressants

Amitriptyline (Elavil) tab 10mg, 25mg, 50mg

Bupropion (Wellbutrin) 100mg SR, 150mg SR, 200mg SR, 150mg XL, 300mg XL

Citalopram (Celexa) tab 10mg, 20mg, 40mg

Escitalopram (Lexapro) 10mg, 20mg

Desipramine (Norpramin) tab 25mg, 50mg

Doxepin (Sinequan) cap 10mg ,25mg, 50mg

Fluoxetine (Prozac) cap 20mg, tab 10mg; 20mg/5ml

Imipramine HCl (Tofranil) tab 10mg, 25mg, 50mg

Imipramine Pamoate cap 75mg

Mirtazapine (Remeron, excludes SolTab), 15mg, 30mg, 45mg

Nefazodone (Serzone) tab 100mg, 150mg, 200mg, 250mg

Nortriptyline (Pamelor) cap 10mg, 25mg

Paroxetine (Paxil) tab 10mg, 20mg, 30mg, 40mg

Paroxetine (Paxil CR) tab 12.5mg, 25mg, 37.5mg

Phenelzine (Nardil) tab 15mg

Protriptyline (Vivactil) tab 5mg

Sertraline (Zoloft) tab 50mg, 100mg (Split tabs)

Tranylcypromine (Parnate) tab 10mg

Trazodone (Desyrel) tab 50mg, 100mg

Venlafaxine (Effexor) XR: 37.5mg, 75mg, 150mg

Antipsychotics

Chlorpromazine (Thorazine) tab 25mg, 50mg, 2mg/ml concentrate liquid

Fluphenazine (Prolixin) tab 1mg, 2.5mg, 5mg; 5mg/ml

Haloperidol (Haldol) tab 1mg, 2mg, 5mg, 10mg

Olanzapine (Zyprexa) tab 2.5mg, 5mg, 10mg, 15mg, 20mg

Perphenazine (Trilafon) tab 4mg, 16mg

Perphenazine/Amitriptyline (Triavil) 2/25, 4/25

Quetiapine (Seroquel) tab 25mg, 100mg, 200mg, 300mg

Risperidone (Risperdal) tab 0.5mg, 1mg, 2mg, 3mg, 1mg/ml oral solution

Thioridazine (Mellaril) tab 10mg, 25mg, 50mg; 100mg/5ml

Thiothixene (Navane) cap 5mg, 10mg; 5mg/ml

Trifluoperazine (Stelazine) tab 2mg, 5mg, 10mg, 10mg/ml

Ziprasidone (Geodon) cap 20mg, 40mg, 60mg, 80mg

Anxiolytics

*Alprazolam (Xanax) tab 0.25mg, 0.5mg

 Buspirone (BuSpar) tab 5mg, 10mg, 15mg Dividose

*Chlordiazepoxide (Librium) tab 10mg, 25mg

*Diazepam (Valium) tab 5mg, 5mg/5ml liquid

*Lorazepam (Ativan) tab 1mg

*Oxazepam (Serax) 10mg, 15mg caps

Mood Stabilizers

Divalproex (Depakote) EC tab 125mg, 250mg; 125mg sprinkle, ER tab 500mg

Lithium carbonate cap 300mg

Lithobid tab 300mg

Sedative / Hypnotics

*Chloral Hydrate (Noctec) 500mg/5ml soln
*Temazepam (Restoril) cap  15mg, 30mg 

*Triazolam (Halcion) tab 0.25mg

*Zolpidem (Ambien) tab 5mg, 10mg

Misc

Donepezil (Aricept)

PSYCHOSTIMULANTS

**Amphetamine/Dextroamphetamine (Adderall) tab 5mg, 10mg, 20mg, 10mg 20mg 30mg XR tabs

Atomoxetine (Strattera)

**Concerta tab 18mg, 36mg, 54mg

**Dextroamphetamine tab 5mg; SR cap 10mg, 15mg

**Methylphenidate (Ritalin) tab 5mg, 10mg

**Metadate CD 10mg, 20mg, 30mg cap 

RESPIRATORY

Inhaler

Albuterol (Proventil) MDI, inhalation solution 0.5%,0.083% unit dose nebs

Budesonide (Pulmicort) MDI, nebulizer solution

Albuterol/ipratropium combination metered dose inhaler (Combivent)
Albuterol/ipratropium combination solution for nebulization (DuoNeb)

Fluticasone (Flovent) MDI 44mcg, 110mcg, 220mcg, Rotadisk

Ipratropium (Atrovent) MDI, 0.02% neb soln

    Salmeterol (Serevent) MDI, Diskus

Triamcinolone (Azmacort) MDI

Advair Diskus 125/50, 250/50, 500/50 powder

Misc.

Albuterol (Proventil) 4mg Repetabs; NO SYRUP

Aminophylline syr 105mg/5ml

Deconsal II tablets (Guaifen & Pseudoephedrine)

Montelukast (Singulair) tab, chewtab, granules 10mg; 4 mg, 5mg

Oxtriphylline (Choledyl SA) 400mg, 600mg

Terbutaline (Brethine) tab 2.5mg, 5mg

Theophylline (Theochron) tab 50mg, 100mg, 200mg;

   SR tab 100mg, 200mg, 300mg

VAGINAL

Amino-Cerv Vaginal cream

AVC Vaginal cream

Clindamycin (Cleocin) cream 7 day  

Miconazole (Monistat) dual Pak 3-day 

Triple sulfa (Sultrin) cream

Terconazole (Terazol-3) supp, cr 

VITAMINS/SUPPLEMENTS

Calcium Carbonate (OS-Cal) 500mg tab

Calcium 600mg/Vitamin D 200IU

Calcium Glubionate 1.8gm/5ml soln

Dihydrotachysterol tab 200mcg

Ferrous fumarate (Ferro-Sequels) tab 

Ferrous sulfate 325mg tab; 75mg/0.6ml

Folic Acid 1mg tab

Iberet Folic tab 500mg

K-Phos Neutral

Levocarnitine 100mg/ml soln

Mag-OX tab 400mg

Multivitamin w/Fluoride 0.25mg – Pediatric drops

Niacin tab 50mg, 500mg

Pancrelipase (MT-4, MT-10, MT-16, Viokase)

Potassium Cl 20mEq/15ml liq, 20mEq tabs (K-Dur)

Potassium Citrate tab 540mg (5mEq), 1080mg (10mEq)

Prenatal vitamin w/1mg folic acid tab

Sodium Fluoride 0.5mg/ml soln; tab 2.2mg

Vitamin B-1 50mg tab

Vitamin B-2 tab 100mg

Vitamin B-6 50mg tab

Vitamin C 500mg tab

Vitamin D 1.25mg (50,000 IU) cap

Vitamin E100IU, 400IU; 15IU/ml drops

Zinc Sulfate 220mg cap

MISC

Alprostadil (Caverject) Inj., 10, 20mcg 

Anaphylaxis Kit – EpiPen, EpiPen Jr

Auranofin (Ridaura) cap 3mg

Cyclosporine (Neoral and Sandimmune) cap 25mg, 100mg; 100mg/ml 

Desmopressin tab 0.1mg 0.2mg

Disulfiram (Antabuse) tab 250mg, 500mg

Ergoloid mesylates (Hydergine) tab 1mg

Midodrine (ProAmatine) tab 2.5mg

Neostigmine (Prostigmin) tab 15mg

Oral Rehydration Salts

Oxybutynin (Ditropan and XL) tab 5mg;  5mg/5ml, 5/10/15mg XL

Penicillamine (Cuprimine) cap 250mg

Pilocarpine (Salagen) tab 5mg

Pyridostigmine (Mestinon) tab 60mg; SR tab 180mg

Reserpine tab 0.25mg

Saliva Substitute

Salivart Spray

Sodium Bicarbonate tab 650mg

Sodium Citrate (Bicitra)

Tolterodine (Detrol and XL) 1mg, 2mg tabs,  4mg XL cap

Yohimbine tab 5.4mg

MISC SUPPLIES / DEVICES

AeroChamber

AeroChamber w/Mask – sm, med, lg

Clearblue Easy 7 day Ovulation Test Kit

Diaphragms 55-95mm

InspirEase

     MistAssist

1 Dispense only for clinic administration by a healthcare provider

Important information regarding product availability and dispensing limitations:

1.  This formulary lists medications that are currently available at the Naval Medical Center and Branch Clinic Pharmacies.  Changes to this list or guidelines may be made without prior notice.  For update on a specific medication, please contact the pharmacy department.

Time limitations and quantity restrictions:

2.  Prescriptions for Schedule II (C-II) medications expire six months from the date written, after which they cannot be filled.  Federal DEA law prohibits refills. Quantity is limited to 30 doses for routine prescriptions, or a 30-day supply if used to treat chronic pain or cancer pain. Any exceptions require Pharmacy Department Head approval. The provider must document the specific indication of “chronic pain”, “cancer pain”, “tumor board”, or “pain clinic patient” on the prescription.  Prescriptions for ADHD therapy may be written for up to a 100-day supply.  Demerol (meperidine) prescriptions are limited to 30 tablets.
3.  Prescriptions written for Schedule III-V (CIII-V) medications expire 6 months from the date written, after which they cannot be filled or refilled.  Quantity is limited to a maximum of 30-day supply and 5 refills.  Exception: Prescriptions for clonazepam, phenobarbital, and mephobarbital documented with seizure indications can be filled for a 90-day supply with 1 refill.   

4.  Prescriptions written for non-controlled medications (C-VI, “Rx Only”, and OTC/non-Rx) expire one year from the date written, after which they cannot be filled or refilled.  Quantity is limited to a 90-day supply and 3 refills for most maintenance medications.  

5. Drug and Class specific restrictions and exemptions:  

a. Tussionex: 60ml  Exception: documented chronic cough at pharmacist discretion

b. Oral Contraceptives: 6-month supply (with 1 refill)

c. Bulk Compounded Medicines that are on the Formulary are open to all

d. Non-formulary products are restricted to staff providers with appropriate justification. Navy Regulations prohibit military providers from rewriting civilian prescriptions. Non-formulary prescriptions are referred to mail order or retail sources (see notes below).

e. Ciprofloxacin quantity limit is 20 tablets; gatifloxacin limit is 10 tablets without justification

f.  Tretinoin (Retin-A, others) restricted to patients less than 35 years of age, unless written by Dermatologist for medical reasons (wrinkling is not considered a medical reason)

g.  Alprostadil: Edex: 2 boxes (8 syringes) and Muse 1 box (6 pellets) per 30 days.

h. Tricyclic Antidepressants (TCA’s) will be filled for a default quantity of 30 days supply unless appropriate justification documented on prescription (max of 90-day supply).

i.  Triptan Migraine Agents are limited to two packs per 30 days (i.e. 2 boxes of Sumatriptan or zolmitriptan tablets, or 4 Sumatriptan injections).  This policy may be overridden with appropriate justification from provider (at pharmacist discretion).

6.  Telephone prescriptions will NOT be accepted.  Photocopy of prescription and fax will also NOT be accepted.  By Navy Regulation, “Take as directed,” in most circumstances, is not considered adequate instruction and should be avoided. 

      7.  Refills must be called in:  (757) 953-MEDS (953-6337) or toll free (866) 285-1008.  Refills will  

 be ready for pickup in 2 working days.  Refills not picked up within 7 working days will be returned to stock.

For the latest information regarding the NMCP Formulary, visit:

http://www-nmcp.med.navy.mil/Pharmacy/index.asp. For information regarding the Tricare Mail Order Pharmacy Program (TMOP) visit http://www.express-scripts.com.
Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication 
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